

# REPORT OF TEST ON DAILY ASPHALT BINDER RECOVERED

CONTROL SECTION I.D. NO.	JOB NO.	LAB NO.	DATE REPORTED
--------------------------	---------	---------	---------------

**MATERIAL**

ORIGINAL BINDER GRADE

SPECIFIED BINDER GRADE

INTENDED USE

- BASE       TOP       BINDER       LEVELING       WEARING       SHOULDER       CURB

MIXTURE NO.

- 500     700     900     1100     1300     1500     1800     2B     2C     3B  
 3C     4B     4C     11A     13     13A     36A     36B     OTHER:

RECYCLED PERCENT

%

**RECOVERED ASPHALT BINDER**

CONTRACTOR

PLANT NO.

SUPPLIER

CITY

DATE SAMPLED

DATE RECEIVED

TEST RESULTS	SPECIFICATION
--------------	---------------

PENETRATION

25c, 100g, 5 sec. dmm      \_\_\_\_\_ FAILED

**REMARKS**

---

---

---

---

---

---

---

---

---

---

CC:

SIGNATURE -SUPERVISOR